<= P T SR SR 2 T
Yy 1 3
“wob ! ]
“Feake

PARTS BOOK

i Ve £, 701150

i ga

w WANMPEG 19, MANITOBA



WHEN ORDERING PARTS:

CANADA:

Versatile Mfg. Lid.

1260 Clarence Ave.
Winnipeg 19, Manitoba
Canada

Area Code 204 - 474-243]

UNITED STATES:

Versatile Parts Inc.
3202-7th Ave. N. Box 104]
Fargo-North Dakota

58102
Area Code 701 - 237-6241




INTRODUCTION

SECTION 1 —FRONT FRAME LOOSE PARTS
HOOD—FUEL TANKS, PEDALS, AIR FILTERS

SECTION 2—ENGINE ACCESSORIES
MOTOR MOUNTS, CLUTCH PARTS, MUFFLERS

SECTION 3 —TRANSMISSIONS — DRIVELINES

SECTION 4 — REAR FRAME
DRAW BAR, SUB-FRAME, TIRES

SECTION 5 — AXLES

SECTION 6 —HYDRAULICS

SECTION 7 —ELECTRICAL

SECTION 8 —COOLING AND FUEL SYSTEM

'l &-1‘-'“.-*';_ = M Daa .5 Hhiber = D-LC{.\ l"+ Srirprnrdad

Ff‘.ﬁ\;’& Y™ -



INDEX

Air Cleaner Cummins V-8 and V-6
Air Cleaner Ford V-8

Brake Assembly

Brake Pedal - Linkage

By-Pass Oil Filter Assembly
Cessna Pump Assembly

Char-Lynn Control Valve
Char-Lynn Steering Control Unit
Char-Lynn Steering Valve Complete
Clark 17000 Series Axle (Front)
Clark 17000 Series Axle (Rear)
Clark 17600 Series Axle (Front)
Clark 17600 Series Axle (Rear)
Clutch Assembly - Loose Parts
Clutch Pedal - Linkage and Clutch Brake - Linkage
Cooling System, Ford V-8

Cooling System, V-6 and V-8 Diesel
Cushion Suspension Seat Assembly

Differential and Carrier Assembly for 17000 and
17600 Series (Front)

Differential and Carrier Assembly (Rear Drive)
for 17000 and 17600 Series

Drawbar Assembly

Drive Lines, V-_6 Diesel and V-8 Gas
Electrical System, Ford V-8

Electrical System, Cummins V-8 and V-6
Exhaust Assemblies

Filter Assembly

Frame Assemblies, Front and Rear

Sect. Page
R
I =8
5 = T
1 - 6
2 - 6
6. = 2
6 - 4
6 - 10
6 - 10
5 - 2
B 4
5 - b6
5 - 8
2= 4
1 - 6
8 - 4
8 - 6
1 =12
5 - 10
5 - 12
4 - 4
3-8
7= 2
74
2 =18
6 - 14
4 =2

-



Fuel Lines

Front and Rear Handrails, Fenders, Fuel Tank,
Battery Box, Seat Mounting Assemblies

Gresen Control Valve Assembly (2-Spool Unit)
Hood Assemblies, Front and Rear

Hydraulic Control Lever Complete Assembly
(Gresen Control Valve)

Hydraulic Control Lever Complete Assembly
(Char-Lynn Control Valve)

Hydraulic Steering Circuit
Hydraulic Steering Cylinder Assembly

Implement Hydraulic System using Char-Lynn
Control Valve

Implement Hydraulic System using Gresen Control Valve
Orbitrol Column

Planet Spider Assembly

Rad and Shroud Assembly

Relief Valves

Tires, Rims, Tie Bolts

Transmission Assembly (''A'" Series)

" Transmission Assembly ("'A'' Series)

Transmission Shift Mounting Assembly

Throttle Lever - Linkage

8 - 8
i
B = 8
S
I -6
I =6
6 = 16
6 - 12
6 - 20
6 = 18
6 =10
5. o= 14
8 - 2
6 = B
4 - b6
3 = 4
3 - b
3 =2




Q7ES -



FRONT FRAME LOOSE PARTS
HOOD - FUEL TANKS,

PEDALS, AIR FILTERS
SECTION1






REF .

NO.

[

Ooo=10 W& W [ G)

VERSATTLE

NUMBER

301-T-103V51
301-T-113V51
301-T-115
301-T-116V11
30 1-T-120V51
301-T-127V11
302-T-101V51
301-T-135
403-T-144
301-T-136
601-T-115
601-T-105
601-T-101
601-T-109
601-T-114

601-T-103
601-T-104
601-T=110
601-T=-111
601-T=-113

60 1-T=-106V11
601-T-107V11

DESCRIPTION
FRONT AND REAR HOOD ASSEMBLIES

Rear Hood Welded Assembly

Rear Hood Welded Assembly
Center Section - Diesel

Center Section Welded Assembly
Front Hood Welded Assembly
Grill Welded Assembly

Bottom Grill Mounting Assembly
Top Hood - Instrument Panel
Steering Wheel

Bottom Plate - Instrument Panel
Air Horn

Chartered Radiator Hose

Air Breather Connecting Cone
Gates 90° Elbow

Service Indicator

3=-1/2" Trydon Clamp

4-1/2" Trydon Clamp

Air Filter Connecting Tube

Air Filter Connecting Tube
Hump Hose

Cap Assembly

Cap Assembly

4" Clamp

Air Stack

Air Stack

G-125 D-118 D=145

o

N e e

e el

-

el o

N

67

| it

[ e

§F =

Production

|
:
|
|
1



J
.

Production

B



REF. VERSATILE
P NO. NUMBER DESCRIPTION QTY.

FRONT AND REAR HANDRAILS, FENDERS, FUEL
TANK, BATTEKkY BOX, SEAT MOUNTING ASSEMBLIES
FOR TRACTOR MODELS G=125, D-118, D=145

403=-T=134V11 Rear Handrail Welded Assembly
403=-T=138V11 Front Handrail Welded Assembly R/H
403=T=137V11l Front Handrail Welded Assembly L/H
A03=-T=101V11l Fender Welded Assembly R/H
403-T=105V11 Fender Welded Assembly L/H

50 1-T-104V11 Fuel Tank Welded Assembly K/H
501-T-103V11l Fuel Tank Welded Assembly L/H
32,03.06.V1 Cap - Fuel Tank

100-T=119Vi1 Ladder Welded Assembly

100-T-148 Support Angle - Ladder

A403-T=-112 Floor Plate - Connecting Part
103=-T=109 Floor Plate

200=T=147 kear Frame Cove: Plate
403-T-115V91 Battery #3ox and Seat Mounting Assembly
W3=-T-117V11l Lid - Battery Box Welded Assembly
IC3-1=-116V51 Battery 3ox VFelded Assembly
HWA=T=129 Hinge Pin

aNG="T=T 11 Guara = (Cross (ver Pipe

e OO0 s LN~
o N D DD e et

— o p—

=3 9 &N
[t anl andl st and

I = 4
37 Produgtion

A = o = o N L r TR e G el e e e







REF ,

NO,

Coo~NNmumahdE

29
30
31
32
33

29
30
33

34
35
36
37
38

P 40

41

VERSATILE
NUMBER

402-T-102V11
402-T-1086
402-T=-121V11
28,03.18.V1
402-T-112V11
402-T-116
402-T-124
SW-115
402-T-110
SW=713
SW-1203
402-T-107
402-T-108
36.13.09.V1

CLUTCH PEDAL

401-T=-102V11
401-T-110
401-T-106V11
28.03.18.V1
401-T-111
Sw-1203
SW-713
401-T=-135V11

36,13.09.V1
401-T=-142
401-T=-116V11

401-T-108
401-T=139
SW=115

404=-T=-109V51

404-T=104V11
36.14.28.V1
404-T-110
913-T-001
404-T-107

404-T-102V51

404~-T-104
36.14.28.V1
404-T-107
404-T=-103

100-T-102V11
400-T-109
36,13.,07.V1
25.01.07.V1

400-T-105V11

400-T-111
400-T=113
913-T-102

DESCRIPTION
BRAKE PEDAL - LINKAGE

Brake Pedal Welded Assembly
Pivot Shaft -Brake Pedal
Pedal Plate

Pedal Rubber

Emergency Brake Welded Assembly
Spacer

Spring Bracket

Spring

Linkage Rod - Arm to Pedal
Flat Head Rivet Pin

Yoke

Linkage Plate

Linkage Rod - Brake Drum
Spring

G-125 D-118 D-145

e Y Ll et el el el e

- LINKAGE AND CLUTCH BRAKE - LINKAGE

Pedal - Clutch Welded Assembly
Pivot Shaft - Clutch Pedal
Pedal Plate Welded Assembly
Pedal Rubber

Linkage Rod - Clutch

Yoke

Flat Head Rivet Pin

el

NN

Connecting Rod - Clutch Brake (Long)

Welded Assembly
Spring

Spring Clip - Brake Pedal Return

Connecting Rod - Clutch Brake Welded

Assembly
Linkage Rod - Clutch

Ball Nut 3/8 = 24 NF Ford # 351062=S

Spring

HYDRAULIC CONTROL LEVER COMPLETE
ASSEMBLY (GRESEN CONTROL VALVE)

Control Lever Welded Assembly
Handle Grip
Control Lever -Pivot Rod

Pivot Link for Gresen Control Valve

Rivet Pin (Short) Control Lever

HYDRAULIC CONTROL LEVER COMPLETE
ASSEMBLY (CHAR-LYNN CONTROL VALVE)

Control Lever Welded Assembly
Handle Grip
Control Lever Rivet Pin (Short)

Rivet Pin - Control Lever (Long)

THROTTLE LEVER - LINKAGE

Throttle Lever Welded Assembly
Friction Washer

Compression Spring

Spring Retainer

1/2 NC = 2=3/4 Bolt

1/2 NC Self Locking Nut
Connecting Pipe Welded Assembly
(G-125)

Connecting Rod (D-145)
Connecting Rod (D-118)
Throttle End Ball Joint

B s O LD = |l o o

G DD

P e

e DD DD e ek e e Tl e e e e

B b B CO O

el B o]

el =

N e ol il el el

BB e

o

(IS L

T Ll

el

1 - 6
67 Production
[

| e b i e Tl s v i e e L O e s el o " e . i b s TN sl 00 B



dhyd
WAy b
TS
Vo

1 =7

Production



REF ,
NO,

o~ N~

VERSATILE
NUMBER

601=-T=150V3L

601=-T=156
601-T=-152
601-T=-124
601-T-123
606-T=-151
601-T-153
601-1T=-155
601-T-151

DONALNDSON
NUMBER

FWG10-0003

P1LO-3518
P10=-1234
P-18462
P=-16984
P-5978
PLO-3135
P-18663
P10-3519

DESCRIPTION

ATIR CLEANER TFORD V-8
FOR TRACTOR MODEL G-125

Body Assembly
Element Assembly
Gasket Washer
Thumb Screw
Clamp Assembly
Baffle Assembly
Cup Gasket

Cup Assembly

QTY,

-

R e

1 -8
67 Production




1 -9

Pro



REF ,
NO,

el e el el
M WNEFOOO~NO U - WN -~

oo b W H

VERSATILE
NUMBER

601-T-120V51

601-T=-121
601-T=123
601-T=-124
601-T-122
601-T-126
601-T=125
601-T=127
601-T=129
601=-T=130
601-T-128
601-T=-131
601-T-132
601-T=-133
601-T=134
601=T=135
601-T=136

601-T=138V51

601-T-139
601-T-123
601-T-124
601-T-140

601-T=-141
601-T-142
601-T-144
601-T-130
601-T-143
601-T=-145
601-T-146
601-T=-147
601-T-148
601-T-149
601-T-136

DONALDSON
NUMBER

SBG12-0259

P-17897
P-16984
P-18462
P-17365
P10-1669
P10-0890
P10-0894
P=-18033
P-17673
P10-0891
P10-0895
P-17804
P10-1061
P10-0808
P10-3744
P10-3198

SBG10-0168

P-18180
P-16984
P-18462
P-18181

P10-1066
P10-1798
P-18182
P-17673
P10-1070
P=7394
P-18663
P10-1078
P-7394
P10-3742
P10-3198

DESCRIPTICN

AIR CLEANER CUMMINS V-8
FOR TRACTOR MODEL D-145

Cover Assembly
Thumb Screw

Gasket Washer

Cover Gasket

Inner Cover

Element Assembly
Inner Cover Gasket
Element Gasket
Cover Clip Spring
Upper Body Assembly
Body Clamp Assembly
Body and Cup Gasket
Lower Body Assembly
Cup Clamp Assembly
Cup Assembly
Vacuator Valve

AIR CLEANER CUMMINS V-6
FOR TRACTOR MODEL D-118

Cover Assembly
Thumb Screw
Gasket Washer
Cover Gasket

Element Assembly
Inner Cover Gasket
Element Gasket
Cover Cup Spring
Upper Body Assembly
Body Clamp Assembly
Body and Cup Gasket
Lower Body Assembly
Cup Clamp Assembly
Cup Assembly
Yacuator Valve

QTY,

ol el Yl

Y

(S e ol I

1 =10
67 Production



ASSEMBLY ;{I“ :ﬁgﬁ

1 - 11

67 Production



REF .,

NO.

VERSATILE
NUMBER

912-T=100V91

912-T-101V11

912-T-102
912-T-103

912-T-104

912-T-105
912-T-106

912-T-107

912-T-108

912-T-109

912-T-110

912-T=111V11l

912-T-112
912-T-113

912-T-114

912-T-115
912-T-116
912-T=-117
912-T-118

912-T-119V11

912-T-120
912-T-121
912-T-122

MANUFACTURERS

NUMBER

5000-CS

5900-06

5024
5025
5092
5027
5074
KA-6144
KA-7271
KA-6145
5007
5026
5028
5067
5904
5005

634
5013
5017
630
KA-6096
430-P
480
5900~05
1818
5003

5096
5098
5016
5075
5062
5100-04
5101
5103
5100-03
5073
5000-08
5411
5000-38
5000~12

DESCRIPTION

QTY.

CUSHION SUSPENSION SEAT ASSEMBLY
FOR TRACTOR MODELS G-125. D-118,

D-145

Lower Arm Suspension Frame
Assembly

Adjusting Screw

Ball Thrust Bearing

7/16 Diameter SAE Washer
Screw Thrust Plate

3/8 - 16 x 5/8 UNC Capscrew
3/8 Lock Washer

5/16 - 18 x 1 UNC Capscrew
5/16 Flat Washer

Suspension Cover

Hand Knob

1/8 x 1 Sel=Lock Spring Pin
10 - 24 x 3/4 Bolts-Sems
3/16 x 1 Sel=Lock Spring Pin
5/8 ID x 1-1/8 OD x 18 Ga.
Machined Bushing

3/8 UNC Hex Nut

Spacer Bushing

9/16 x 11/16 x 3/4 Bushing
3/8 Internal Lock Washer
3/8 x 1-1/2 UNC Capscrew
3/8 x 1-1/8 UNF Capscrew
Ball Bearing

Top Arm Welded Assembly
Rubber Bumper

5/8 x 7/8 x 1 Bronze Oilite
Bushing

3/16 Square Nut

3/16 Washer

Back Bumper

3/16 x 1 Stove Bolt

Tinnerman Speednut U-Type 10-24

Top Slide 9fore & aft)
Slide Mounting Bracket
Spring

Lock Bolt

1/4 - 20 x 1/2 UNC Oval Head Bolt

Seat Frame

Tube Plug

Cushion and Cover Assembly
Back Pad

675

e DO e e N D = DB DD DD DD DN SR VNS IS el

R

Production




Q7S ¢



ENGINEACCESSORIES
-~ MOTOR MOUNTS, CLUTCH PARTS
MUFFLERS

SECTION 2







REF ,

N,

e oot L3

V-

18
—~ 19
20
21
22

23
24
25

26
27

28
29
30
31
32
33
34

335

VEHSATILE
NUMBER

600-T=-121
600-T-123
6OU-T-116
Cuu-=-T-112
600-T=-120
con=-7-101
GLUu=T=10.
COO=-T=-1011
M I=T=-104V1 1
101=-3'=111
11=-"1=110
1P =T=137V11

4G 1-1=-121V11
AG L=T=118V11
Sh=724
401=T=143V11
A0 1=T=123V 11
Rt 13 10L.¥ 1
401=T=125V11
401=T=130V11
ADT=T=132
401=T=134
401=1=-133
600=T=117
9302=-T=104

101-T-133V51
101-T-159V51

101-T-150V51
101-T-149V51
101-T-121V11

101-T-112V11
101-T=-139V11
101-T-167
101-T-168
101-T-126V11
705-T=-101V51

914-T-101
914-T-102

900-T-103
602-T-106
602-T-104
602-T-107
903-T-106
903-T-107
903-T-108

DESCRIPTION

Clark SAE # 3 Cluich Housing

Ford Clutch Housing # CATA-7500H 1
Clutch Fork Shaft

Clutch Helease Arm

Bell licusing Hand liole Cover

Clutch dearing Plate

Clutch dearing Plate 1
Clutch Shaft 1
Rear Mount Welded Assembly R/H

itear Mount - Hubber 2
Top Plate = 3ack Motor lounts 2

iear Motor Mount Welded Assembly

L/K

Bell (‘rans Support

fell Crank Support 3
Bell Crank ;
Clutch Brake Connecting Rod (Short)
Clutch Brake Connecting Rod (Short)?1
Compression Spring 1
Brake Block Pivot Welded Assembly 1
Brake Block Pivot Welded Assembly

Brake Block 1
Brake Block Pivot Support

Brake Block Pivot Support 1
(lutch Shaft Yoke Spacer 1
Spicer Yoke 1550 Series # 4-4-2031 1
1" =11 NF Castle Nut 1
Engine Mounting Assembly (Rear) 1
Front Mount Base Welded Assembly
(Ford) 1

Front Mount Base Welded Assembly
Front Mount Base Welded Assembly
Hydraulic Pump Mounting Bracket :
L/H 1
Front Engine Mount Welded Assembly
Front Engine Mount Welded Assembly
Front Mount - Damper

Front Mount - Damper

Hydraulic Pump Mounting Bracket
Cessna Pump # 24315-0BAA

See Section 6, Page 1

1/2 NC r 4" Set Screw

8" OD Pulley for Hydraulic Pump

H 11/16 Browning Split Bushing

3/4 NC x 4" Hex Head Bolt
Hydraulic Pump Belt # B-48

Fan Pulley Studs

Motor Pulley

Motor Pulley

Blade Assembly

Blade Assembly

Blade Assembly

MNM=NNNN - il

g

]

ol BN = =

ek

ek

e

HOMNENMNDNDN b

-

G=125 D-118 D-145

DI DD bbb e M

- e

I

b

HONHNMNDNDN

2 -2

687 Production

R N R N R e R T L R R SR S VS N




o
wd
d
(=]
Ll
=

FORD



REF,
NO,

HOWHNOOARWN -

—

12
13
14
15
16
17
18

VERSATILE
NUMBER

600-T=102
600-T=109
600-T-=115
901-T=117
600-T-111
600-T-116

600-T=128V31
600-T=-129V11
36.01.13.v1

600-T-118
600-T=-119

600-T-107
600-T-108

901-T-117
601-T-110
600-T-126
600-T-127

DESCRIPTION

CLUTCH ASSEMBLY - LOOSE PARTS

QTY,

CLUTCH ASSEMBLY FOR TRACTOR MODELS D-118, D-145

Clutch Shaft

Release Bearing Assembly Sleeve
Release Bearing Carrier
Release Bearing

Clutch Fork

Clutch Fork Shaft

Clutch Assembly

Clutch Disc

Bearing

Release Bearing Backspring
Spring Clip

CLUTCH ASSEMBLY FOR TRACTOR MODEL G-125

Release Bearing Assembly Sleeve
Release Bearing Carrier

1/4 x 1/8 x 1-7/8 ID Felt Ring
Release Bearing

Clutch Fork

Clutch Assembly

Disc Assembly

e e el el e

N

2 -4

67 Production






REF, VERSATILE CUMMINS
NO, NUMBER NUMBER DESCRIPTION QTY,

BY-PASS OIL FILTER ASSEMBLY
FOR TRACTOR MODELS D-118, D-145

) | 711=-T-100V51 250826 By-Pass Oil Filter Assembly 7
2 711-T=101 159667 Cover : |
3 711=-T=102 252055 Support - Upper 1
4 711=-T=103 116029 "O" Ring i
5 711-T-104 150037 Spring Hold Down 1
6 711-T-105V11 131911 Orifice Flow Restriction .
7 711-T-106 136500 Cartridge Assembly 1
8 711-T-107 145640 Top Cover Seal 1
9 711-T-108 150038 Coupling - Half 1
10 711-T=-109 150039 Coupling - Half 1
11 711-T-110 252135 Shell Assembly 1
12 711-T-111 250163 Bracket Mounting 1
13 711-T-112 145665 Strap Mounting Bracket 1
14 711-T-113 Hose, 52" Long # D8-HAO6~-08MB x O8MB 1
15 711-T-114 Hose, 35" Long # D8-HAO6-08MB x 06MB 1

2 - 6
67 Production




MODEL G 125

(==
[am]



REF, VERSATILE
NO, NUMBER DESCRIPTION =~ EXHAUST ASSEMBLIES QTY,.
FORD V-8 G=125
1 606-T=107 Exhaust Pipe - Straight Extension 2
2 606-T=112 Mounting Bracket (Upper) - Exhaust Pipe 2
3 606-T-105V11 Exhaust Pipe Welded Assembly R/H 1
4 606-T-102V11 Exhaust Pipe Welded Assembly L/H 1
5 2=1/2" Muffler Clamp ]
6 606-T=110 Hanger Back Plate - Exhaust Pipe 4
7 606-=T=108 Offset Hanger Bracket - Exhaust Pipe 2
8 606-T=109 Hanger Bracket - Exhaust Pipe 2
= 606=-T=111 Exhaust Pipe Hanger Mounting Plate 2
CUMMINS V=8 D=-145
10 606=-T=117 R/H Mounting Bracket (Upper) - Exhaust Pipe 1
11 606-T=143 L/H Mounting Bracket (Upper) - Exhaust Pipe 1
12 3" Muffler Clamp 8
13 606-T=133 Extension Pipe - Exhaust Pipe 2
14 606=-T-131 Exhaust Flex Hose 2
15 606=-T-132V11 Extension Pipe Welded Assembly
(Manifold End) - Exhaust 2
16 606=-T=121 Exhaust Clamp - Manifold 2
17 606~=T=123 Muffler (Donaldson # MFM-0800018) 2
18 606-T-108 Hanger Offset Bracket - Exhaust Pipe 2
19 606=T=118 R/H Mounting Bracket - Exhaust Pipe 1
20 606=T=144 L/H Mounting Bracket - Exhaust Pipe 1
21 606-T-125V11 Muffler Extension Pipe 2
CUMMINS V-6 D-118
22 606-T-147V11 Muffler Extension Pipe 2
23 606-T-135V11 Exhaust Pipe Welded Assembly R/H 1
24 606-T-136V11l Exhaust Pipe Welded Assembly L/H 1
25 606-T-122 Muffler (Donaldson # MFMOS-5009) 2
26 60 6-T—-141 Hanger Bracket - Exhaust Extension Pipe 2
27 606=T=142 Hanger Clamp - Exhaust Extension Pipe 2
28 606-T-108 Hanger Offset - Exhaust Pipe 2
29 606=T=110 Hanger Back Plate - Exhaust Pipe 2
30 2=-1/2" Muffler Clamp 2

2 -8

67 Production




. TRANSMISSIONS — DRIVELINES
SECTION 3







34

35
36

37

VERSATILE
NUMBER

101-T-144
101-T-145
101-T-107V1l

603-T-108
101-T-146
803-T-023V11
803-T-020V11

803-T-011V11
803-T-047
803-T-005V11
803-T=-010
803-T-003
901-T-108
803-T-004
803-T=048
36.13.07.V1
803=T=016V11
36.12.33.V1
402-T=117V11
402-T=109
402-T=123
803=-T=026V11
803-T=-031V11
803=-T=030
SW=529
36.13.04.V1
803-T-049
403-T=111
403-T=110
803=T=047

803-T-043V11
803-T-040V11
803-T-034V11

803-T-045V11
803-T-033V1l

803-T-038V11

DESCRIPTION

TRANSMISSION SHIFT MOUNTING ASSEMBLY
FOR TRACTOR MODELS G-125, D-118, D=145

Transmission Mounting Plate (Upper)
Transmission Mounting Plate Bracket
Transmission Mounting Plate Welded Assembly
(Bottom)

Vibration Pad

Vibration Pad Washer

Upper Lever Lock Bracket Welded Assembly (Rear)

Upper Lever Lock Bracket Welded Assembly
(Front)

Lower Lever Lock Bracket Welded Assembly
Shifting Lever Neutral Lock Plate

Lever Fork Pivot Bracket Welded Assembly
Lever Fork Pivot Shaft

Gear Shift Lever Fork R/H

Bronze Bushing

Gear Shift Lever Fork L/H

Gear Shift Compression Spring
Compression Spring

Lever Gear Shift Lever Welded Assembly
Gear Shift Knob

Linkage Arm Welded Assembly

Linkage Rod (D-118, G-125)

Linkage Rod (D=145)

Upper Gear Shift Lever Welded Assembly (Front)
Upper Gear Shift Lever Welded Assembly (Rear)

Upper Lever Locking Bar

Compression Spring

Compression Spring

Upper Lever Locking Bar Knob

Range Lever Slot Cover

Slot Cover Mounting Strip

Shifting Lever Neutral Lock Plate

3/8 = 16 NC x 1/2 x 1/2 Stripper Bolt

QTY.

[y

A

B AD 1 b B o DO DD bbbt b = DO DD N DD

Lower Gear Shifting Lug Welded Assembly (Rear)

(Outside Trans)

Lower Gear Shifting Lug Welded Assembly (Front)

(Outside Trans)

Lower Gear Shift Lever Hod Welded Assembly
(Rear)

Rear Lever Rod - Lower End

Lower Gear Shift Lever Rod Welded Assembly
(Front)

Front Lever Rod Welded Assembly - Lower End

N

g5 2

67 Production






REF,
NO,

VERSATTLE
NUMBER

800-T-046V91
801-T-003V91

901-T-109
800-T-034
902-T-102

902-T=101
915-T-103
915-T-104
800-T=-024
915-T=-105
800-T=001
901-T-115
800~-T=002
901-T-114
901-T=110
800-T-031
901-T=111
800-T-030
800-T-004
800-T-003

800~T=-054
800-T-005A

800~-T-029
800-T-005
800-T-007
901-T-113

DESCRIPTION

TRANSMISSION ASSEMBLY (A" SERIES)

FOR ALL 1967 TRACTOR MODELS

Transmission Assembly (G=125, D-118)

Transmission Assembly (D-145)

1/8 x 2=3/4 Cotter Pin
Spicer Shaft Nut # 230160-1
Shaft Nut Washer

Spicer Yoke 1550 Series # 4-4-2041

(G=125, D-118)

Spicer Yoke 1600 Series # 5-4-771

C/R Seal # 23710

Garlock "O" Ring # 24850-7
Yoke Spacer

Garlock "O" Ring # 24850-2
R/H Helical 19T-6P-20° Pa.
SKF Bearing # 6309

R/H Helical 39T-6P-20° Pa,
Truarc Snap Ring # 5100-231
Truarc Snap Ring # 5100-275
Collar Spacer

Torrington Bearing # NTA-4458
Shifting Collar

Spur Gear 19T-5P-20° Pa.
Top Shaft

Truarc Snap Ring # 5100-350
Key

Spur Gear 27T-5P-20° Pa,.
Torrington Bearing # NTA-6074
Shifting Collar

Spur Gear 23T-5P-20° Pa,.
Shaft Spacer

SKF Bearing # 6311

QTY,

o

W WWww

N HENHENEFHERWORARWHFENHWLWLWLW

3 -4
67 Production



V& é




REF ,
NO,

LNk W

VERSATILE
NUMBER

800-T-046V91
801-T-003V91

901-T-116
800-T-033
901-T-112

800~T-011A

800-T-009
800-T-013
800-T-008
800-T=006
800-T-016
800-T-015
901-T-111
800~-T-030
800-T=031
901-T=110
800-T=007
915-T=105
800~T=024
915-T=104
800-T-053
800-T-014
915-T-103
902-T-102

902-T-101
800-T-034

915-T-101
800-T-041
800-T-040
800~-T-0359
915-T-102
800-T-020
800-T-034

800-T-060V11

900-T-100

DESCRIPTION

TRANSMISSION ASSEMBLY ("A" SERIES)
FOR ALL 1967 TRACTOR MODELS

Transmission Assembly (G-125, D-118)
Transmission Assembly (D-145

1-1/2 - 12 NF Cone Lock Nut
Cone Lock Nut Spacer

SKF Bearing # 21311
Cluster Gear, 43T and 20T

Spur Gear, 39T7-5P=-20° Pa.
Center Shaft

Spur Gear, 47T-5P-20° Pa.
Spur Gear, 22T-4P-20° Pa.

Bottom Shaft

Spur Gear, 36T-4P-20° Pa.
Torrington Bearing # NTA-4458
Shifting Collar

Collar Spacer

Truarc Snap Ring # 5100-275

Shaft Spacer

Garlock "O" Ring # 24850-2

Yoke Spacer

Garlock "O" Ring # 24850-7

Shaft Spacer

Cluster Gear, 34T and 23T

C/R Seal # 23710

Spicer Yoke, 1550 Series # 4-42041
(G=125, D-118)

Spicer Yoke, 1600 Series # 5-4-771 (D-145)
Shaft Nut Washer

Spicer Shaft Nut # 230160-1

1/8 x 2-3/4 Cotter Pin

Garlock "O" Ring # 24849-19
Reverse Gear Shaft

Shaft Support

Reverse Gear Brass Washer
Torrington Bearing # HJ202820
Reverse Gear, 29T and 24T

Shaft Nut Washer

Reverse Gear Spacer Welded Assembly
Garlock "O" Ring # 24849-15

QTY,

[

HHEHNNEEHOORWE WHRFOWRNYAWOHRHEHEEEBRNN

3 -6

67 Production




~—

D118—6 125

7]
=4
L
=
=]
=

MODEL D 145



REF,
~ NC,

~ 16

17
18

19
20
21

VERSATILE
NUMBER

603-T-111
902-T-109V51

603-T-102V51

902-T-108V51
902-T-107V51
902-T-106V51
902-T-105V51
603-T-104V11
603-T-116
902-T=102
901-T-106
603-T=103
603-T=107
800-T-034
603-T-117

902-T=112V351
603-T-112V51
902-T-111Vo1

902-T-110V51
902-T=-101

SPICER
NUMBER

947046

947045
947044
207524-43
3-94-28X

4=-4-2041
SKF 6311-2RS

230160

947049

947048

947047
5-4-771

DESCRIPTION

QTY,

V-6 DIESEL AND V-8 GAS{ﬁRIVE LIEE%J
FOR TRACTOR MODELS G-=125 -

Rear Axle Flange Adapter

1550 Series Slip Joint Assembly
(Rear)

Center Drive Shaft Complete
Assembly

1550 Series Slip Joint Assembly
1550 Series Slip Joint Assembly
1550 Series Slip Joint Assembly
"U" Bolt Assembly ;
Bearing Housing Welded Assembly
Bearing Housing Shim

Spicer Yoke 1550 Series

Bearing

Splined Shaft

Drive Shaft Spacer

Washer

Spicer Shaft Nut

V-8 DIESEL DRIVE LINE
FOR TRACTOR MODEL D-145

1600 Series Slip Joint Assembly
(Rear)

Center Drive Line Assembly

1600 Series Short Coupled Joint
Assembly

1600 Series Slip Joint Assembly
1600 Series Spicer Yoke

67

1

-

MMM N

B

3-8

Production




NOTES -




REAR FRAME
~  DRAWBAR , SUB-FRAME, TIRES

SECTION4




7 Production



REF ,
NO,

SR AR

VERSATILE
NUMBER

200-T-103V1l
200-T-135
100-T-192
100-T=-102V51
100-T=-101V51
100-T-103V51
100-T=-175
100-T=184

100-T=-172
100=-T=-171
100-T=111
901=-T=103
201-T=-113
100-T-170
100=T=-167
100~-T-168
100-T=-169
201=T-109
201-T=-110V11l

201-T=102V11l
202=T=102V11
201-T=-107

DESCRIPTION

FRONT AND REAR FRAME ASSEMBLIES
FOR TRACTOR MODELS G-125, D-118, D-145

Rear Section Frame Welded Assembly

Cut=-Out Cover - Slant Plate

Turning Bumper

Front Section Frame Welded Assembly (D-145)
Front Section Frame Welded Assembly (D-118)
Front Section Frame Welded Assembly (G-125)
Front End Guard Plate (D-118, G-125)

Front End Guard Plate (D-145)

1=1/2 NF Slotted Nut

1-1/2 ID Flat Washer

5/8'" Thick Felt Seal

Lower Pivot Pin Spacer

Bearing Retainer Plate

Torrington Pivot Bearing # 20-SBB-32

1, 4" Thick Felt Washer

Lower Pivot Spacer

Upper Pivot Pin

Lower Pivot Pin

Upper Pivot Spacer

Grease Retainer Plate

Rear Sub-Frame Support Assembly

3/4 NC x 2 Hex Bolt

3/4 NC Hex Head Nut

Sub-Frame Welded Assembly (D-118, G-125)
Sub-Frame Welded Assembly (D=145)

Pivot Shaft

5/8 — 11 NC x 5" Hex Bolt SAE # 5

3/4 NC x 7" Hex Bolt

67 Production

QTY.

et e DD b b B b e N

71

0O B = = B O = O




DRAWBAR ASSEMBLY

67 Production



REF .
NO.

CoNOUMAL N

VERSATILE
NUMBER

203-T-101V51

203-T-102
203-T-117V11l
203-T-123V11
203-T-110V11l
203-T-113V11
203-T-109
203-T-121
203-T-122

DESCRIPTION

DRAWBAR ASSEMBLY
FOR TRACTOR MODELS G-125, D-118, D-1495

Drawbar Welded Assembly

Drawbar Cage (D-118, G-125)
Drawbar Cage (D-145)

Drawbar Pin Welded Assembly

Hitch Pin Welded Assembly

Wear Block

Drawbar Hitch Point Spreader Pipe
Rear Wear Block Support

3/4 - 10 NC x 5-1/2 Hex Bolt SAE # 5
3/4 - 10 NC x 2-1/2 Hex Bolt

3/4 Lock Washer

3/4 - 10 NC Jam Nut

3/4 - 10 NC Hex Nut

3/16 x 2-1/4 Cotterpin

QTY,

R R N Nl el ol ol o

4 - 4
67 Production






REF ,

NO,

LN

U= e I8 Wep W3 IS

VERSATILE
NUMBER

500-T-111

500-T-145V11

500-T-130V11
500-T-131V11l
500-T-132
500-T-125V11
SW-593

DESCRIPTION QTY.
TIRES - RIMS - TIE BOLTS

STANDARD WHEEL ON TRACTOR MODELS G-125, D-118

18.4 - 30 Open Spade 4
16" Rims 4
Rim Nuts 48

OPTIONAL FOR TRACTOR MODELS G-125, D-118

23.1 - 30 Tires _ 4
20" Rims 4

STANDARD FOR TRACTOR MODEL D-145 (DUALS)

16.9 - 30 Tires 8
14" Rims = Inner 4
14" Rims - Outer 4
Spacer 4
Tie Bolt 20
Hinge Pin 20

4 - 6

€7 Production




NOTES ¢




AXLES
SECTION 5




FOR TRACTOR MODELS G-125. D-118

B =il
67 Production




REF,
NO,

ook W -
[so -

VERSATILE-
NUMBER

610-T-100V91

610-T-102
610-T-103
610-T-104
610-7-1056
610-T-107
610-T-108
610-T-109
610-T=-110
610-T-112
610-T-113
610-T-113
610-T-114
610-T=115
610-T=116
610-T=113
610=-T=117
610-T=-118
610-T=119
610-T=120
610-T=-121
610-T-122
610-T=123
610~-T=-124
610-T-125
610-T-126

610-T=204V11

610-T-128
610-T=-129
610-T-=130
610-T-131
610-T=-132
610-T-133
610-T-134
610-T=135
610-T-136
610-T=-137
610=-T=138
610=-T=139
610-T=140
610-T=141
610=-T=142
610-T-143
610-T-144
610-T-145

CLARK
NUMBER

190434

64D-07
112278
103216
120183
112277
119932
119270

105422
106656
11F=12
11F-12
111719
675253
675252
11F=12
110116
675255
675256
106087
103522
103445
103076
106879
1060 59
114463
114449
116419
112287
106762
64D-08
106058
114089
106455
114119
11F=-04
112278
1C=720C
224028
1C-808C
3E~-08

100970

106762
100967
106880

610-T=-146V11 107022

DESCRTPTION
CLARK 17000 SERIES AXLE (FRONT)

Carrier Stud Nut

Carrier Stud Nut Washer

Carrier Stud Dowel

Differential Carrier Assembly
Carrier Stud

Carrier Stud

Carrier Stud

Axle Housing

Breather Assembly

Housing Filler Plug

Housing Drain Plug

Wheel Hub Qil Seal

Wheel Hub Cone Hub Bearing (Inner)
Wheel Hub Cone Bearing Cup (Inner)
Housing Filler Plug

Wheel Hub Cup and Stud Assembly
Wheel Hub Cone Bearing Cup (Outer)
Wheel Hub Cone Bearing (Outer)
Axle Shaft

Wheel Nut

Wheel Stud

Wheel Stud Nut

Internal Gear Hub

Internal Gear

Spindle Nut

Planet Spider Assembly

Planet Carrier Stud

Planet Carrier Dowel

Planet Carrier Washer

Planet Carrier Nut

Sun Gear

Planet Cover Seal Ring

Planet Cover Washer

Planet Cover and Washer Assembly
0il Level Plug

Planet Cover Washer

Planet Cover Capscrew

Sun Gear Snap Ring

Puller Screw Hole Plug

Puller Screw Hole Plug Lock Washer
Planet Carrier Capscrew

Planet Carrier Capscrew Washer
Spindle Nut Lock

Internal Gear to Hub Screw
Internal Gear and Hub Assembly
Includes Items 21, 22 and 42

QTY,

-
-9

—
MNNNENNNFHHBRNHWA

20

B

67 Production



FOR TRACTOR MODELS G-125, D-118 <

5 -3
€7 Production



REF .,
NO,

QN U= W~
we

VERSATILE-
NUMBER

610-T-101V91

610-T-102
610-T-103
610-T-104
610-T=106
610-T-107
610-T-108
610-T-109
610-T-111
610-T-112
610-T-113
610-T-113
610-T-114
610-T-115
610~T-116
610-T-113
610-T-117
610-T-118
610-T-119
610=T=-120
610=-T=121
610=-T=-122
610-T=123
610-T=124
610-T-125
610=-T=126

610-T-204V11

610-T=-128
610=-T=129
610-T-130
610-T-131
610-T=-132
610-T=133
610-T=-134
610-T=135
610-T-136
610-T=-137
610~-T=-138
610=-T=139
610=T=140
610-T=141
610-T=142
610-T=143
610-T-144
610-T=145

CLARK
NUMBER

190435

64D-07
112278
103216
3120021
112277

119932

119270

105447

106656
11F=12

11F=-12
111719
675253
675252
11F=12

110116
675255
675256
106087
103522
103445
103076
106879

106059

114463
114449
116419
112287

106762
64D=-08
1060 58
114089
106455
114119

11F-04
112278
1C=720C
224028
1C=-808C
3E-08

100970

106762
100967
106880

610-T=146V11 107022

DESCRIPTION
CLARK 17000 SERIES AXLE (REAR)

Carrier Stud Nut

Carrier Stud Nut Washer

Carrier Stud Dowel

Differential Carrier Assembly
Carrier Stud

Carrier Stud

Carrier Stud

Axle Housing

Breather Assembly

Housing Filler Plug

Housing Drain Plug

Wheel Hub 0Oil Seal

Wheel Hub Cone Hub Bearing (Inner)
Wheel Hub Cone Bearing Cup (Inner)
Housing Filler Plug

Wheel Hub Cup and Stud Assembly
Wheel Hub Cone Bearing Cup (Outer)
Wheel Hub Cone Bearing (Outer)
Axle Shaft

Wheel Nut

Wheel Stud

Wheel Stud Nut

Internal Gear Hub

Internal Gear

Spindle Nut

Planet Spider Assembly

Planet Carrier Stud

Planet Carrier Dowel

Planet Carrier Washer

Planet Carrier Nut

Sun Gear

Planet Cover Seal Ring

Planet Cover Washer

Planet Cover and Washer Assembly
0il Level Plug

Planet Cover Washer

Planet Cover Capscrew

Sun Gear Snap Ring

Puller Screw Hole Plug

Puller Screw Hole Plug Lock Washer
Planet Carrier Capscrew

Planet Carrier Capscrew Washer
Spindle Nut Lock

Internal Gear to Hub Screw
Internal Gear and Hub Assembly
Includes Items 21. 22, and 42

QTY,

—_
MBI BRI NN = B O W

20

5 -4

67 Production



FOR TRACTOR MODEL D=145




REF,

LCo R I B IS I L

VERSATILE
NUMBER

611-T-100V91

610-T-102
610-T-103
610-T-104
610=T=105
610-T=107
610-T-112
610-T=113
611-T=102
610=-T=113
610-T-103
611-T=-105
611-T=-106
610-T=-103
611-T=-107
611-T-108
611-T-109
610-T-103

611-T-110V11

611-T-111
611-T-112
611-T-113
610-T-121
610-T-122
610-T-123
611-T-114
610-T-125
611-T-115

610-T-201V11

610-T-128
610-T-129
610-T-130
610-T-131
610-T-139
610-T-133
610-T-134
610-T-135
610-T-136
610-T-137
610-T-138
610-T-132
610-T-140
610-T-141
610-T-142
610-T-143
611-T-116
610-T-145
611-T-117

CLARK
NUMBER

190364

64D-07
112278
103216
120183
112277
1-6656
11F=-12
105705
11F=12
112278

DESCRIPTION
CLARK 17600 SERIES AXLE (FRONT)

Carrier Stud Nut

Carrier Stud Nut Washer

Carrier Stud Dowel

Differential and Carrier Assembly
Carrier Stud

Breather Assembly

Axle Housing Filler Plug

Axle Housing

Axle Housing Drain Plug

Carrier Bolt Washer

17C-722CR Carrier Bolt

17C-728CR Carrier

112278
112055
799498
672181
11F-12
116594
672181
672182
112054
103522
1-3445
103076
106060

106059

114433

114449

116419

112287

106762
64D-08
224028
114089

106455
114119
11F-01
112278
1C-720C
1060 58
1C-808
3E-08

100970

106762
101274
106880

107016

Bolt

Bolt Washer
Hub 0il Seal

Hub Cone Bearing
Hub Cone Bearing
Hub Filler Plug
Hub Cup and Stud
Wheel Hub Cone Bearing
Wheel Hub Cone Bearing
Axle Shaft

Wheel Nut

Wheel Stud

Wheel Stud Nut
Internal Gear Hub
Internal Gear

Spindle Nut

Planet Spider Assembly
Planet Carrier Stud
Planet Carrier Stud Dowel

Planet Carrier Stud Washer

Planet Carrier Stud Nut

Sun Gear Snap Ring

Planet Cover Seal Ring

Planet Cover Washer

Planet Cover and Washer Assembly
Planet Cover Oil Level Plug

Planet Cover Washer

Planet Cover Capscrew

Sun Gear

Puller Screw Hole Plug

Puller Screw Hole Plug Lock Washer
Planet Carrier Capscrew

Planet Carrier Capscrew Washer
Spindle Nut Lock

internal Gear and Hub Screw
Internal Gear and Hub Assembly
Includes Items 25,26 and 46

Carrier
Wheel
V¥heel
Wheel
Wheel
Wheel

(Inner)
Cup (Inner)

Assembly
Cup (Outer)
(Outer)

QTY.

MMMMMMNMMNMMNMOOWWHHFERFEFWHEWWW

NN NN

et -
MMNMNOOhaMNDMNON

—

B i

67 Production



-
FOR TRACTOR MODEL D-145




REF ,

A NO.

VERSATILE

NUMBER

611-T-101V91

610-T-102
610-T=103
610-T-104
610-T=106
610-T-107
610-T-112
610-T-113
611-T=-103
610-T=113
610-T=103
611=T=105
611-T=106
610-T=-103
611=-T=107
611-T-108
611-T=109
610-T=103

611=-T=110V11

611-T=-111
611-T=112
611=-T=113
610=-T=121
610-T-122
610-T-123
611-T-114
610-T-125
611-T=-115

610-T=-204V11

610-T-128
610-T-129
610-T=130
610-T-131
610-T=-139
610-T-133
610-T-134
610-T-135
610-T-136
610-T=137
610-T-138
610-T-132
610-T-140
610-T-141
610-T-142
610-T-143
611-T-116
610-T-145
611-T=-1.17

CLARK
NUMBER

190365

64D-07
112278
103216
120021
112277
106656
11F=12
115448
11F-12
112278

DESCRIPTION
CLARK 17600 SERIES AXLE (REAR)

Carrier Stud Nut

Carrier Stud Nut Washer

Carrier Stud Dowel

Differential and Carrier Assembly
Carrier Stud

Breather Assembly

Axle Housing Filler Plug

Axle Housing

Axle Housing Drain Plug

Carrier Bolt Washer

17C=722CR Carrier Bolt
17C=728CR Carrier Bolt

112278
112055
799408
672181
11F=-12
116594
672181
672182
112054
103522
103445
103076
106060
106059
114433
114449
116419
112287
106762
64D-08
224028
114089
106455
114119
11F-04
112278
1C-720C
106058
1C-808
3E-08
100970
106762
101274
106880
107016

Carrier Bolt Washer

Wheel Hub 0Oil Seal

Wheel Hub Cone Bearing (Inner)
Wheel Hub Cone Bearing Cup (Inner)

Wheel Hub Filler Plug

Wheel Hub Cup and Stud Assembly
Wheel Hub Cone Bearing Cup (Outer)
Wheel Hub Cone Bearing (Outer)
Axle Shaft

Wheel Nut

Wheel Stud

Wheel Stud Nut

Internal Gear Hub

Internal Gear

Spindle Nut

Planet Spder Assembly

Planet Carrier Stud

Planet Carrier Stud Dowel
Planet Carrier Stud Washer
Planet Carrier Stud Nut

Sun Gear Snap Ring

Planet Cover Seal Ring

Planet Cover Washer

Planet Cover and Washer Assembly
Planet Cover 0il Level Plug
Planet Cover Washer

Planet Cover Capscrew

Sun Gear

Pulley Screw Hole Plug

Puller Screw Whole Plug Lock Washer
Planet Carrier Capscrew

Planet Carrier Capscrew Washer
Spindle Nut Lock

Internal Gear and Hub Screw
Internal Gear and Hub Assembly
Items 25, 26 and 46

QTY,

B B =.
MﬁmmgﬁOMNNNNNNNmmmeHHHWHuNN

ol ol el e
(e lollele]

e

=t

[y
NMOO A LANNDNMNNDNNNN

[
[

5 -8

67 Production



MODELS G=-125, D-118, D-145

FOR TRACTOR

-9
67 Production

5



NO,

LN U b W=

VERSATILE
NUMBER

610-T-147V31

610-T-149
610-T-150

610-T-151
610-T-152
610-T=153
610-T-154
610-T-155

610-T-156
610-T-157
610-T-158

610-T-159
610-T-160
610-T-161
610-T-162
610-T=163
610-T-164
610-T-165
610~-T-166
610~-T-167
610-T-168
610-T-169
610=T=170
610-T-171
610-T-172
610-T-173
610-T-174
610-T-175

610-T-207V11

610-T-176
610~-T=177
610-T-178
610-T-179
610-T-181
610-T=-182
610-T-183
610-T-184
610-T-185

610-T-186
610-T-188
610-T-189
610-T=-190
610-T-192
610-T-193
610-T-194
610-T=195
610-T-196
610-T-197
610-T=-198
610-T-199
610-T-200
610-T-202
610-T-203

CLARK
NUMBER

120183

100174
104182

100167
100173
815744
100171
100170

104182
100172
675536

3C=614C
4E-06
100941
100940
675249
675248
667277
667278
815040
112354
112355
112356
112350
675257
710288
4E-08
1C-840C
107264
112889
2E-06
64D-06
100950
1F=-428
100951
112888

DESCRIPTION

DIFFERENTIAL AND CARRIER ASSEMBLY FOR
17000 AND 17600 SERIES, (FRONT)

FOR TRACTOR MODELS G-125, D-118, D-145

Flange for Half Case Bolt

QTY.

Ring Gear Bolt Nut 12

Not Sold Separately
Not Sold Separately

Ring Gear Bolt 1

Side Gear Thrust Washer

Differential Body-Pionion Gear Kit
Differential Body-Spider
Differential Body Side Gear

Not Sold Separately

Flange to Halfcase Bolt Nut
Differential Body Pinion Thrust Washer
Inner Pinion Bearing

Not Sold Separately

Adjusting Nut Lock Capscrew
Adjusting Nut Lock Capscrew Lock Washer
Adjusting Nut Lock

Adjusting Nut

Differential Cone Bearing Cup
Differential Cone Bearing

Center Pinion Bearing Cone

Center Pinion Bearing Cup

Pinion Bearing and Shim Kit

Pinion Bearing Cage Shim (Thin)
Pinion Bearing Cage Shim (Medium)
Pinion Bearing Cage Shim (Thick)
Pinion Bearing Cage and Cup Assembly
Pinion Bearing Cup (Outer)

Pinion Bearing Cone (Outer)

0il Seal Retainer Locating Screw Washer
0il Seal Retainer Locating Screw
Parking Brake Assembly

Companion Flange and Stud Assembly
Companion Flange to Drum Lock Washer
Companion Flnage to Drum Nut

Pinion Shaft Nut

Pinion Shaft Nut Cotter

Pinion Shaft Nut Washer

Parking Brake Drum

1E-1022C Parking Brake Mounting Capscrew

4E-10

111720
1C-940C
4E-09
112357
112353
100953
100954
8D-14
112279
111656
100937
815259
117194
112887
106368

Parking Brake Mounting Capscrew Lock
Washer

Pinion 0Oil Seal
0il Seal Retainer
0Oil Seal Retainer
0Oil Seal Retainer
0il Seal Retainer
Thrust Screw
Thrust Screw Nut Lock

Thrust Screw Nut

Differential and Carrier ‘Assembly/
Carrier Cap Plain Washer

Carrier Cap Bolt

Plain and Flange Half Case Kit

Ring and Pinion BSet

Parking Brake Drum and Flange Assembly
Differential Body Sub-Assembly includes
Items 1 = 3, 6 - 12

Capscrew
Capscrew Lock Washer

Gasket

2

67 Production

O - ettt . L A B

o 00 (SRR N

= DD B B B B B

B e ek b 0D 00 e b e b et

-

-1




</

FOR TRACTOR MODELS G-125, D-118, D-145

= ik

67 Production



REF ,
NO.

o,
DO~ HOL, - LI B =

e
PR

B b b e
WML

BN NN
= W=

3

VERSATILE
NUMBER

610-T-148V51

610-T-149
610-T=-150

610-T-151
610-T-152
610~-T=153
610-T-154
610-T-155

610-T-156
610-T-157
610=-T=-158

610-T-159
610=T=160
610-T-161
610-T-162
610-T-163
610-T=-164
610-T-165
610-T-166
610-T-167
610-T=168
610-T-169
610~-T-170
610-T-171

610-T-172
610-T-173
610-T-174
610-T=175
610-T-180
610-T-179
610-T-181
610=-T=182
610-T-186
610-T-187
610-T-189
610=T=191
610-T-192
610-T-193
610-T-194
610-T=-195
610-T-196

610-T-197
610-T-198
610-T-199
610-T-201
610-T-203

CLARK
NUMBER

120021

100174
104182

100167
100173
815744
100171
100170

104182
100172
675536

3C-614C
4E-06
100941
100940
675249
675248
667277
662778
815040
112354
112355
112356
112350

675257
710288
4E-08
1C-840C
119184
100950
1F-428
100951
111720
1C-928C
4E-09
112352
112353
100953
100954
8D-14
112279

111656
100937
815259
117199
106368

DESCRIPTION

DIFFERENTIAL AND CARRIER ASSEMBLY
(REAR DRIVE) FOR 17000 AND 17600
SERIES

FOR TRACTOR MODELS G-125, D-118, D-145

Flange to Half Case Bolt

Ring Gear Bolt Nut

Flange Half Case (See Item 42)

Not Sold Separately

Ring Gear (See Item 43)

Not Sold Separately

Ring Gear Bolt

Side Gear Thrust Washer
Differential Body (Pinion Gear Kit)
Differential Body Spider
Differential Body Side Gear

Plain Half Case (Item 42)

Not Sold Separately

Flange to Half Case Bolt Nut
Differential Body Pinion Thrust Washer
Inner Pinion Bearing

Spiral Bevel Drive Pinion R/H

Not Sold Separately

Adjusting Nut Lock Capscrew
Adjusting Nut Lock Capscrew Lock
Adjusting Nut Lock

Adjusting Nut

Differential Cone Bearing Cup
Differential Cone Bearing

Center Pinion Bearing Cone

Center Pinion Bearing Cup

Pinion Bearing Spacer and Shim Kit
Pinion Bearing Cage Shim (Thin)
Pinion Bearing Cage Shim (Medium)
Pinion Bearing Cage Shim (Thick)
Pinion Bearing Cage and Cup Assembly
Includes Item 26

Pinion Bearing Cup (Outer)

Pinion Bearing Cone (Outer)

Oil Seal Retainer Locating Screw Washer

Oil Seal Retainer Locating Screw
Companion Flange

Pinion Shaft Nut

Pinion Shaft Nut Cotter

Pinion Shaft Nut Washer

Pinion 0il Seal

Oil Seal Retainer Capscrew

0Oil Seal Retainer Capscrew Lock Washer
0Oil Seal Retainer
Qil Seal Retainer
Thrust Screw
Thrust Screw Lock
Thrust Screw Nut
Differential and Carrier Assembly
Includes Items 43 and 44

Carrier Cap Plain Washer

Carrier Cap Bolt

Plain and Flange Half Case Kit
Ring and Pinion Set

Differential Body Sub Assembly
Includes Items 1, 3, and 6 - 12

Gasket

67 Production

QTY.

[

[
B b= = B DD

= b 00 =

P D N DD B B B

P L L Ll el el ol

el N

-

5 - 12



FOR TRACTOR MODELS G=-125, D-118, D=-145




REF,
NO,

SOk WK =

VERSATILE
NUMBER

610-T-204V11

610-T-205
610-T-206
610-T-207
610-T-208
610-T-209
610-T-210
610-T-211

CLARK
NUMBER

114449

114450
106350
106351
109088
106352
10J-12
106349

DESCRIPTION

PLANET

Planet
Thrust
Pinion
Planet
Pinion
Pinion
Pinion

SPIDER ASSEMBLY

Spider

Washer

Needle Roller
Pinion

Roll Spacer
Shaft Lock Ball
Shaft

5 - 14

67 Production



</

FOR TRACTOR MODELS G-125, D-118, D-145

5 - 15

67 Production



REF,
~ NO,

—

= wn

b e 4

10
11

VERSATILE
NUMBER

610-T-212V11

610-T-213

610-T=-214
610-T=-215

610-T-219
610-T-216
610-T-217
610-T-218

CLARK
NUMBER

107264

872714

220968
220965

942405
RUB74

220969
872812

DESCRIPTION
BRAKE ASSEMBLY

Pawl to Plate Nut

Not Sold Separately
Brake Backing Plate Assembly
Brake Pawl

Not Sold Separately
Brake Pawl to Plate Bolt
Not Sold Separately
Brake Actuating Roller
Operating Lever Cam
Brake Shoe

Not Sold Separately
Brake Shoe Lining Kit
Rivet

Brake Shoe Return Spring
Brake Shoe Assembly

- =N

o kN

5 - 16
67 Production



9reS



HYDRAULICS
SECTION 6







REF ,
NO,

Lo~ s W

VERSATILE
NUMBER

705-T=-101V51

705=T=102
705=-T=103
705-T=104
705=T=105
705-T=106
705=T=107
705-T-108
705-T-109
705~-T-110
705-T-111
SW=-4020

SW-4021

705-T-112
705-T-113
705-T-114
705-T-115
705-T-116

CESSNA
NUMBER

24315-0BAA

16032-526
16032-530
16119-530
15511-5@
15512-2
15512-26
15511-10
15511-11
15511-28
75511-9
15147-112
16006-7
15511-3
15511-85
15512-6
15511-44
15511-43

DESCRIPTION

CESSNA PUMP ASSEMBLY

FOR TRACTOR MODELS G-125, D-118,

D-145

Cap Screw

Cap Screw

Cap Screw

Back Plate Assembly
Body

Drive Gear Assembly
Diaphragm

Back Up Gasket
Protector Gasket
Diaphragm Seal
Spring

Steel Ball

Front Plate Assembly
Shaft Seal

Idler Gear Assembly
Key

Seal Repair Kit

67

-

QTY.

b e e DO DD DD N

b - 2

Production






REF, VERSATILE CHAR=LYNN
NO, NUMBER NUMBER DESCRIPTION GTY,
’-\ 700-T-101V51 IV=1060 CHAR=-LYNN CONTHOL VALVE
FOR TRACTOR MODELS G=-125. D=118
D=115
1 707-T=102 21045=7 Cap Screw = 12 PT, 1/4 NC x 1" 1
2 707-T=103 21045=1 Cap Screw = 12 PT, 1/4 NC x 1=-1/2" 1
3 707=T=104 5235 End Cap = Mounting f&ind 1
4 707=T=105 D231 Retaining Ring 1
5 707-T=-106 5238 Spring Seat 2
6 707=T=107 5370 Centering Spring 1
7 707-T=108 5119 Washer - Special 1
8 707=T=109 5493 Shuttle Spring 2
9 707=-T=110 20450 Shuttle 1
10 707-T-111 5226 Body and Spnol Assembly 1
11 707-T=-112 5236 Washer 1
i 707-T=-113 5237 Back Up Ring 3
13 707-T=114 5355 Seal 1" OD x 1/8 Section 2
14 707=T=-115 14083 Conversion Plug 1
15 707-T-116 5239 Seal Retainer 1
16 T07=T=117 5229 Vee Block Seal L
17 707-T- 118 20149 Mounting DBracket L
18 707-T=-119 15027 Seal - "O" Ring 1-3/1 OD x 1,8
Section 1
19 707=-T=120 2233 Handle Bracket 1
20 TO7=-T=121 5234 End Cap - Handle End 1
2it T07=-T-122 14113 Roll Pin - 1/4 x 1-1/8 2
22 707-T-123 20445 Handle 1
23 707=T=12| 20538 Detent Cap L
24 707=-T-125 15202 Seal - "0O" Ring 5/8 OD x 1/16
Section )
25 707-T-126 20556 Spacer and Spring Assembly 1
26 707=-T=127 20417 Bushing ’ 1
27 707-T-128 20452 Blade L
28 707-T=-129 5230 Relief Plug 1
29  707-T-130 5369 Back Up Washer (Nylon) L
30 707-T-131V11 5488 Relief Valve Kit (For 1500 PSl1) 1
707-T-132V11 5241 Seal Replacement Kit 1

(One Each of 15012, 15027 15202"
and 5229 and Two Each of 5355)

6 -4 |

t7 Production




RELIEF VALVES

67 Production



REF, VERSATILE

NO, NUMBER DESCRIPTION QTY.
' RELTEF VALVES
1 708-T-101V91 Relief Pressure (1500 PSI) - Implement
Circuit Using Char-Lynn Control Valve
708-T-102V91 Relief Pressure (1800 PSI) - Steering
Circuit
2 708-T-103 Valve Housing 1
3 708-T-104 "O" Ring Seal (Inner) 1
4 708=-T=105 "O" Ring Seal X
8 708-T=106V51 Body and Relief Valve Assembly (1500 PSI) 1
6 708-T=107V51 Body and Relief Valve Assembly (1800 PSI) 1
~
r\
6 -6

67 Production
|

R R R e R R R i S T T N e R N R



1371n0 QHVANVLS

T
R

1371n0 ONOA3E d3IMOJ

PSS
2 12 :

2 9¢ 3
) G¢ (8
—1
% i 9
7 G
y
4_ A ¢
ALY -
|

67 Production



-£103108J 38 Ss@o0xd duoy 30938

sfoods 1V ‘SwalTy @38aedos sSe
‘aTUNn INO UJ pasn auo ayjl Si

arqelsn(pe-uou ayj
arqeisnfpe 8yl St

NN ~

‘p.bay sy

o v oyl o e -

NN~ H-N

Aq 3ursnoy [ENPIATPUT O3 P33}}TF 9JE

paxapIo aq jouued s1oods pug JuisSnoH

‘57jBwayos 9y} JO 31F91 8yl o031 ‘adiy

‘uorjeor(dde sSty3 JIoy papasau jou St 4
‘aA0QqE 2A[EBA [0JI3UO0D 3Y3} U0 ‘QATBA JOTI9M 9yl :‘JLON

19)S8nH 9A29[S puoiag JI3mod

189S 2A921S puodag

2A291S puodeg

L1e31818das PIOS 3ON (4A®M-%)

I3Mod
Iamod
100dS

Jaysey dois

Suty ,,0., 1838 SATEA

NOILdO (FTIVISNCLAV-NON) FATVA

Iaysey Yoo Jutxdg
1108 A1quessy Jurxdg

ostg do3s

Suty deus ostqg do3s
Apog FotI®y

19%sen Apod JOTIay
wIys

JIaysem

dutxds jJeoria¥
Je2edg Surads

T1ed 9ATBA JOTISYU
1898 SATBA JOTI®H
Joriay

AT ITHY

3addod ¥Ho3yd

A1o38aedas p1os 30N (10o0dg-g) JuISnOH DSATEA
3uty ,,0, 3nId A29UD

3n1d Xo8YD
1eas 1oods

Juradg Jurtxajua)
Ixeyioo doias

j1auuog

Iaqqny

(LINQ T00dS-2) ATANASSY FTATVA TOULNOD NISIYD

*ALD

NOILdIHOSEA

256
14417
1S6
¥ 06
(AL
62S¢
(1] 8+
¢lé
v16

LBST
€26
6v6
€121
A AN
V66
vio
v8LZ
90.L%

18L2
coLe
IPLl
€8L2
cE6
€16
V=116
L96

HALN NN
NASTHO

otym adi1

92Z21-1-90L
GZ1I-1-90L
¥Z21-1-90L
€21=-1-90L
Z21-1-90L
121-1-90L
021-1L-90L
61T-1-90L
8TI1-1-90L

LTIT-1-90L
91T-1L-90L
SIT-L-90L
VPi1-L-90L
ET1-L-90L
CI1-1L-90L
ITI-L-90L
OI1-L-90L
601-1L-90L

801-L-90L
LOT-L=-90L
901=-1L=-90L
¢or-1L-90L
POT=-L=-90L
€0T-1L=-90L
201=-1L-90L
T10T=L-90L

T1SA001-1L-90L

HIINNN
dTILVSHIA

Le
92
14
ve
€¢
(A4
1e
02
61

8T
LT
91
S1
F1
(54 ¢
¢l
194

MY W~ 00

"ON
e

67 Production







REF,.

NO.

OOk QO DO

10
) [ 8
13
14
15

16
20
21
22

23
24

25
26
27

28
29
30
31
32

VERSATILE
NUMBER

709-T-123V51

709-T-125
709-T-124
709-T-126
709-T-124
709-T-129
709-T-127
709-T-128

709-T=-101V91

V709 T 145 5?/

709~T=102
709-T=103
709-T-104
709-T=105
709-T=105
709-T=106
709-T=107

709-T=115V11

709-T=114
709~T=113
709-T=116

709=T=117
709-T=118

709-T-119
709=-T=-120
709-T-121

709=-T=122

709-T=108
709-T-109
709=-T=110
709=-T=111
709=T=112

CHAR-LYNN
NUMBER

SCB-3

5245
14092
21146
14092
21049-1
5249-1
5246-1

5126
5178

594
21080
21080
21176
21045-13

5137
15
370
20783

846
20599

843
844
21046-1

5140

15006
21124
859
194
857

DESCRIPTION

QTY,

ORBITROL COLUMN 1
FOR TRACTOR MODELS G-125, D-118,

D-145

Retaining Ring

Snap Ring

Bearing Assembly

Snap Ring

Cap Screw 3/8 - 16 NC x 3/4
Steering Shaft Assembly (Serrated)
Tube and Flange Assembly

D N N

CHAR~-LYNN STEERING VALVE COMPLETE
CHAR-LYNN STEERING CONTROL UNIT
FOR TRACTOR MODELS G-125, D-118,

D=145
Drive

Spacer
Plate

Gerotor Set
Gerotor Set

End Cap
Cap Screw
x 2=7/8

Control Parts Assembly
Centering Pin

Centering Spring

"O'" Ring 1-15/16'" OD x 31/32

Section

Bushing Cap Locator

12PT, Head 1/4 - 20 NC

e O e A e

Seal - Quad. Ring 1-5/16 OD x 1/8

Section

Mounting Plate
0il Seal 1-1/4 OD x 1 1D

Cap Screw
x 5/8

Seal Kit (One Each of 844, 20599,
15006 and 20783)
"0" Rjng 7/16 OD x 1/16 Section

Plug Seal
Check Seat
Steel Ball

Compression Spring

12PT. Head 5/16 - 18 NC

1/4 Diameter

O N Ty T

6 - 10

67 Production




d3IONITAD  ONIdF31S



REF ,
NO.

COo~SNaonsNNH

VERSATILE
NUMBER

710-T-100V51

710-T-101

710-T-102
710-T-103
710-T-104
710-T-105
710-T-106
710-T=107
710-T-108
710=-T=-109
710-T=110

DESCRIPTION

HYDRAULIC STEERING CYLINDER ASSEMBLY
FOR TRACTOR MODELS G-=125, D-118, D=145

Cylinder Body Welded Assembly
3/4 - 16 NF Hex Nut

3/4" ID Star Washer

3" OD Block Vee # 711831 C.R.
Plunger

'O' Ring 3" OD x 3/16" Diameter
Head Plate

3" Internal Snap Ring

'O' Ring 1-3/8" ID

Wiper Seal 1-3/8" ID

Shaft

3/4" ID Copper Washer

QTY.

H

e .

6 - 12

87 Production

|
|
|
|
)




<EIRE

6 - 13
67 Production



REF., VERSATILE CLARK

NO, NUMBER NUMBER DESCRIPTION QTY.
704-T7-100V91 62300-BE FILTER ASSEMBLY
FOR TRACTOR MODELS G-125, D-118,
D-145
1 704-T-101 62300-4 Base (Non Serviceable) 1
2 704-T7-102 16004-23 "O" Ring 1
3 704-T-103 62300-C Element 1
4 704-T-104 62400-16 Spring $
5 704-T-105 62300-2C Casting 1
6 704-T-106 16003-10 "O" Ring 1
& 704-T=-107 16048-72 Washer i o
8 704-T-108 62400-28 Bolt 1
704-T-109V11 62300-900 Filter (Replacement Kit)
-_—
~
6 - 14

67 Production

R e TR




1nJaa

U TEETE

JINvAH

b - 15
67 Production



REF ,
NO,

W~ uk W=

VERSATILE
NUMBER

702-T-101V91

702=-T=102

702-T=-106
702-T=107
702-T-108
702=-T-109
702=-T-110

703-T-101V91
703-T-113
701=T=104
704-T=-100V 51
102=T~=114
701-T-106
705-T-101V51
0 =T=107
702-T-115
708-T-101V11
702-T-116
102=T=117
702-T-118
709-T-101V51
702-T-119
702-T-120
702-T-121
710-T-101V51
702-T-122
702-T-123
702-T-124

702-T-131
702-T-126
702-T-127
702-T-128
702-T-129
702-T-130
702-T-132
702-T-133
702-T-134

DESCRIPTION

HYDRAULIC STEERING CIRCUIT
FOR TRACTOR MODELS G-125, D-118, D-145

0il Cooler

1" Street Elbow

1" x 3=-1/2" Nipple

1" - 90° Elbow

848FS - 16 x 16

841 FS - 1"

840 FS - 1"

1" Steel Tube .035 x 68"
D716 - 16MJ x 16MB x 24"
1'"" - 45° Elbow

1" x 3/4 Reducing Bushing
Transmission 0il Manifold
D716 x 16NJ x 16MB x 40"
848 FSO - 16 x 12

0il Filter # 62300-BE
D716 x 16NJ x 12 MB x 38"
60 TH 12x 12

Cessna Pump # 24315-0DBAA
60 TB 10 x 8

D708 x 8MB x 10RA x 53"
Gresen # WJL-10

D708 x 8M3 x 10RA x 18"
60 UA 8 x 8

60 SB 8 x 8

Char-Lynn Steering Pump
GO UB 8 x 8

D708 x 8MB x 8 M3 x 140"
60TA - 08 x 08

Steering Cylinder
D708 % 8 MB x 8MB x 156"
60 UB 8 x 12

D712 x 12MB x 12MB x 24"
3/4 x 3/4 x 1/2 Tee

848 FS 8 x 10

D712 x 12MB x 12MB x 34"
1" Steel Tube ,035 x 68"
49F - 3/8 x 1/4

54F - 3/8 x 1/4

48F - 3/8 x 1/4

Copper Line

Copper Line

Copper Line

3/4 NPT Pipe Cap

1d ko ki ek b 0 1 b et b ek e ek b B (b e A A DR NN

QTY,

DO DD b bk b ek

ey



0]

(]

USING GRESSEN CONTROL VALVE.

6 - 17

67 Production




REF ,
NO,

LoNouas-

VERSATILE
NUMBER

701-T-102V91

700-T-102V51
701-T-103
701-T-104
704-T-100V51
701-T-105
701-T-106
705-T-101V51
701-T=107
701-T-108
701-T-109
706-T-101V51
702-T-119
701-T-112

701-T-118
701-T-121

701-T=122
701-T=123

24

J

DESCRIPTICN

I MPLEMENT HYDRAULIC DIAGRAM USING GRESEN
CONTROL VALVE
FOR TRACTOR MODELS G-125, D-118, D-145

Hydraulic Implement Tank
D716 x 16MB x 16NJ x 60"
848 FSO - 16 x 12

0il Filter # 62300-BE
D716 x 16NJ x 12MB x 36"
60 TB 12 x 12

Cessna # 24315-0BAA

60 TB 10 x 8

D708 x 8MB x 8MB x 62"
60 UB - 10 x 8

Gresen # SP=4-=4

60 UB - 8 x 8

D708 x 8MB x BMB x 15'2"
3/4 Street Elbow

R 712 x 12MB x 12MB x 62"
1" - 450 Street Elbow
Quick Couplers # M-=118
Coupler Bracket # M=130
60 SA 12 x 12

QTY,

DO B i s ek b e B

o - Is

¥ Prodin Lo

———— ———



e

Lé
Z

"JATYA  TOHINGI NNAT-IVHI INISN
W3IISAS JIINvYOAH  INIFWNITdWI

6 - 19
67 Production



REF,

NO,

CoNOUeWNH

VERSATILE
NUMBER

701-T-101V91

700-T-102V51
701-T-103
701-T-104
701-T-105
701-T-106
705-T-101V51
701-T-107
701-T-108
701-T-109
708-T-101V11
701-T-110
707-T-101V51

702-T-118
701-T-112
701-T-123
701-T-117
701-T-118
704-T-101V51

701-T-121
701-T-122

DESCRIPTION

QTY,

IMPLEMENT HYDRAULICS DIAGRAM USING CHAR-LYNN

CONTROL VALVE

FOR TRACTOR MODELS G-125, D-118, D-145

Hydraulic Implement Tank
D716 x 16MB x 16NJ x 60"
848 FSO - 16 x 12

D716 x 16NJ x 12MB x 36"
60 TB - 12 x 12

Cessna # 24315-0BAA

60 TB - 10 x 8

D708 x 8MB x 8MB x 62"
60 UB - 10 x 8

848 FS - 10 x 8

848 FS - 10 x 8
Char-Lynn Control Valve
3/4 Close Nipple

60 UA - 8 x 8

D708 x 8MB x 8MB x 15'2"
3/4 Street Elbow

3/4 x 3/4 x 1/2 Tee

60 SA - 12 x 12

1/2 Street Elbow

D708 x 8MB x 10RC x 20"
R712 x 12MB x 12MB x 62"
0il Filter # 62300-Be

1" - 45° Street Elbow
Quick Couplers # M=118
Coupler Brackets # M=130

05 b 60 pub g bbb b 1t 1 I IND el etk b e e ek IND 8

b - 20

67 Production



NOTES



_—

ELECTRICAL
SECTIONT




WIISAS TVII4133 T3
Gol-9 1300W

H31IMS N9/

pE

T

HI1IMS THIIT\

YOIVNYILTY

Q
L
7 61
NOLINE
—HIIYvI
m- I GW_)__ o
_ £/ - O
It .
__N. o
E i > O
gHvT OVIH H “JousisId Nal 6 LA N o)
8§ Q =1100 |
Vo WHGOT F— = AYI1IVE
P £)
. Nl| LLI11] ) m%
¢ E I
U
_,_i. - # —
al
e V170 | G
R R JWYT §VIY
TIONI 10§

"UMOTS SE aq Jou LrUI 5aSRD
AWOS Ul SINO[02 3yl Ing ‘}Pasr0n ate sweaderp Surnm ayyl,
'SI0PEL], M3] B U0 suonninsqns ayew o3 LIvSSasou uaaq
SEY 11 ‘SINO[od aum awos Jo sagenoys orpowad 01 ang

WHALSAS TVOILLOATH SE1-D THAOW H0LOVHL

67 Producrtion



‘ .'_.‘L(

u9
w081
well
u8S
w9V
uwelb
-N“v.
-.QN
u9
:w
:.m
wll
:ﬂﬂm
-m._..
huON

HLONHT

3y3 1 yse(
Axajlyeqg

Yol tMs 3yst]

o3 Img uoTrjrud;
I97} 2wy

Jojernday advl[oA
prouotus

dwe] 183y

sdwe] peay

SATYOSSADIV TVOTHLITTA

arqe) punuan ALxajzjeq
81qe) punoan JOJON JI83JE]}S§
Jojo JI21JBIS 03 prousjos
arqe) prouajos o3 fxeljed

JYIM (INNOHD XAVAH

ugaan 3IY3r]
uaaxn ydig
uaa.xy 1y
B ER
adrI38 331tym UITM VOB
D1 §%

anfgy 143
usaan N3
yoery

anig I4y31]
MROTTOX
uaauxn

pay

umMo g

pay

4NOTOD - ONIYIM
NOILdI¥DS3A

81
91
aji
Al
2
L3I
9"
97
91
91
¥l
o1
(1] 8
ot
(1] §

ot
aonvo

SZI-D TIAON HOLOVHIL HOA

NVYOVIA TVOTHLOITH

(

A1CAQTE=1=L0) 0T

JAGALLL=1=209
A1CADTI=L=L09
ATAZE LT 9%

,60L=-L=L09
JICASLI=1-209
ICACT1-1-209
STGAPIL=1=-L09

1 021 -MS
T10E=1L-L09
€0T-1L-L09
¢01-1-L09

“ON HTILVSHIA

it

P

Lt

e

-

]

ht

e 1

g ol
{r s

61
Bl
Ll
21

St
Vi
£1
Gl
11
Ul
63

mNMT O D

-

‘ON
i ice: |

r Production




IHIIT GviH He

.

J010W 3HI 40

0I5 ONVH|

[1H9Y 3H1 N0 NOI123S

H¥3d IHL 1V 305 ONVI

IH913 NO GNI¥ INILS]

[0T0H 1108 01 1JINNG37\

—

O00H dv3y 3HI 9NIJT0H|
INO¥S 3IHI WO¥4 1108
3HI 01 19INN0D)

\\ (]

m— i A D @———— § — \ﬂ__n_,.\

AW
&
1 o a“ nsz%J
» h../
i : j% 6 -
4 INOT H00T
]
—{Ta0% Wou!

=
¥

g

— 4 HIIIMS  JILINTPW

P =1

Ho—3- (D

O|O|0|0 (OO

A

L -V
AdILIVE

£/

N2 N
99§ JHITA

tfi

(46)

‘UMOTS Se aq 10u Lew
SASED JWOS Ul SINO[0D Y] Ing “199.L100 81w Sweideip Sunim
YL, 'SIOWEILL, MD] P UO SUONINSQNS oYeWl 0] AIRSsSanou
uaaq Sey I ‘SInood aam awos jo sadviioys apouad 01 angg

WHLSAS TVOIMLOATH SFI-A ¥ 8I1-d STAAONW HOLOVUL

__\.,

“

THAI 3V

Production

67



(ATuo 0SI=-0)

_-@.H
uB¥
-ow.ﬂ
:.w
n82
w82
08T
uGGl
-rmm
-—N..m
.-S
ube
uwlS
-rw
u8%
u¥9
:.wm
-rohn
-ON

HLONIT

143711 yseq
Lx933eg

prouaiog 1eng

3TUun 3lelsowaayl]
Y23 Ims 343717
4o3IAsS 3EBl}Somaay]
4o3 TAS uoyr3Tud]
FELE I

JojleIn3ay adelloA
Yol TAS OF}audel
duey Jeay

sdue| pesSH

SIIYOSSIADOV "TVOIHLOATH

arqe) punoln JOION
21qe) punoJtyH Axelleq
81qE) prouad[os 031 Axs83lled

JHIM (GNNO¥D XAVIH

Noeld

qoulg

soerd

uaaxn U3y

adTI1S 931TUM UITA U8aID
usaJan

uaaxn 34dy]

ueaxn 343y

93 TUM

adTI3S 93TUM YITA NOEId
anig U3yl

usarn 143r]

Noeld

anrd 34311

AOTTI®K

usasan

pay

umoaxg

pay

HNOTOD = ONIHIM

NOILdIHOSHA

IoNvo

CPI-ad ‘SII-0d STIAON HOLOVHL HOJA

WVHOVIA TVOIHLOATH

(

~-TGA9TI=L-L09
~TGABTI-=L-L09
29¢1=-L-L09
~GZI-L—-L09
~TSAOTI-L-L09
JISAGTI-L-L09
LISALTIT-L-L09
. 601-L-L09
- $21=1L=L09
~ EET=L=-L09
~TGACTI=-L-L09
-~ ISAPTII-L-L09

GSOT-L-L09
¥01I-1L-L09
90T-L-L09

"ON ATILVSHIA

an

6t
8¢
LE

HNMNYNON~DON

"ON
" 34

r~

67 Production




NO7ES -




COOLING AND FUELSYSTEM
SECTIONS







REF ,
NO,

[

B wWN

10

11

VERSATILE
NUMBER

300-T-106V11
300-T-107V11
609-T-117V51
300-T-=108V11
300-T=-111V11
300-T-132V11
300-T-146V11
300-T-155V11
300-T=-143V11
300-T-148V11
300-T=-122V11
300-T=134V11
300-T=125V11
300-T=137V11
300-T=126V11
300-T-142V11

300-T=-130V11
300-T=139V11

300-T=-129V11
300-T-150V11

300-T=-152V11

DESCRIPTION

RAD AND SHROUD ASSEMBLY
FOR TRACTOR MODELS G-125, D-118, D=-145

Rad Frame Welded Assembly (D-118, D-145)
Rad Frame Welded Assembly (G=125)
Radiator (G-125, D-118, D=145)

Shroud Welded Assembly (D-118, D-145)
Shroud Welded Assembly (G=125)

Top Rad Shroud Assembly (D=145)

Top Rad Shroud Assembly (D=118)

Top Rad Shroud Assembly (G-125)
Bottom Rad Shroud Assembly (D-145)
Bottom Rad Shroud Assembly (D-118)
Bottom Rad Shroud Assembly (G-125)

L/H Upper Rad Shroud Assembly (D-145, D-118)

L/H Upper Rad Shroud Assembly (G-125)

R/H Upper Rad Shroud Assembly (D-145, D-118)

R/H Upper Rad Shroud Assembly (G-125)
R/H Lower Rad Shroud Assembly
(D-145, D-118)

R/H Lower Rad Shroud Assembly

L/H Lower Rad Shroud Assembly

(D-145, D-118)

L/H Lower Rad Shroud Assembly

Air Deflector Welded Assembly

(D-118, G-125)

Air Deflector Welded Assembly

(G-125)

(G=125)

(D-145)

QTY.

e e e

o

e

8 -2

67 Production




COOLING SYSTEM FORO

™ r/"ﬁ
b @G
\ | k¥ i
@) \ |
A
|
T \J_ \ i - I
' -ﬁ‘ L
[ |
Q\' o @\. k
SR ;‘i}%
IS
i
8 =8

67 Production




REF,
NO,

Nk Ww

20

VERSATILE
NUMBER

609-T-116V11

609-T-120
609-T-123
609-T-122
609-T-114
609-T-113
609-T=121
608-T-113

609-T=125V11

609~-T=-124

609~-T-129

609-T=105V91

609-T-106V11
SW-1767
609-T-107V11
609-T-112

DESCRIPTION

FORD V-8 COOLING SYSTEM
FOR TRACTOR MODEL G-125

Lower Rad Hose Assembly

2-3/4" Trydon Hose Clamp

Upper Rad Hose

2" Trydon Hose Clamp

1/4" Hose - Return Rad

1/4" Hose - Return Auxiliary Tank
# 116-B 1/8" Street Elbow

Hose Insert # KFO04-02PS

1" Suction Hose = Auxiliary Tank
3/4 - 1/2 Reducer

3/4" Street Elbow

3/4" Pipe Nipple

1" Trydon Hose Clamp

Water Temperature Gauge Assembly
1/2" Pipe Nipple

1/2" Street Elbow

1/2 NPT Adaptor Nut - Water Temperature

Gauge
Overflow Hose

Rad Auxiliary Tank (Complete with Cap and

Fittings)

Top Half Tank Welded Assembly
Gasket

Bottom Half Tank Welded Assembly
7 Pound Pressure Cap

67

QTY.

e g DO DD b ki DD b DD

(S

b b b ek ek

8~ 4

Production



135910 WI154S  INIT00I

B =5
67 Production



REF .,
NO,

DN b W~

VERSATILE
NUMBER

609~T=-127V11

609-T-120
609-T=121

608-T-113

609-T-123
609-T-113
609-T-114
609-T-122
609-T-125V11
609-T-124

DESCRIPTION

V=6 AND V-8 DIESEL COOLING SYSTEM
FOR TRACTOR MODELS D-118 AND D-145

Lower Radiator Hose Assembly

2" Trydon Hose Clamp

2" Hose

Hose Suction - Auxiliary Tank

1" Trydon Hose Clamp

3/4" - Pipe Nipple

3/4 NPT x 90° Elbow

3/4 NPT x 4" Nipple

1/4" Hose - Return Radiator

# KF04-02PS Hose Insert

# 116-B 1/8 Street Elbow

1/4 Hose - Return Auxiliary Tank
Water Temperature Gauge Assembly

1/2 NPT Adapter Nut - Water Temperature Gauge

2-3/4" Trydon Hose Clamp

67

QTY,

SR Tl T e N

8 -8

Production







REF .

NO.

oSO wvmb N -

19

20
21

VERSATILE
NUMBER

608-T-101V91
608-T-102V91
608-T-103V91

608-T-104
608-T-115
608-T-105
608-T-106

608-T-107
608-T-108
608-T-109
608-T-110
608-T-111
608-T-112

608-T-113

608-T-114

501-T-103V11l
501-T-104V11

608-T-118
608-T-119

608-T-120V11

608-T-122
608-T-123
608-T-124
608-T-125
608-T-116

DESCRIPTION

FUEL LINES
FOR TRACTOR MODELS G-125, D-118
D-145

Fuel Line Assembly (G-125)
Fuel Line Assembly (D-118)
Fuel Line Assembly (D-145)

D808-10NJ x 8MB - 24"
D808-10NJ x 8MB - 36"
D808-10MS x 8MB - 32"
D808-8NS x 8MB - 40"
1/2 Street Elbow

120 B - 06 x 08

49 F - 10 x 08

60 UB - 10 x 08

5/8 Steel Tube x 65"

41 FS - 10

48 F - 10 x 08

3/4 x 3/4 x 1/2 Tee

3/4 x 2-1/2 Nipple

3/4 x 3 Nipple

1-3/4 Hose Clamp

B,F, Goodrich Type 83 Fuel 0Oil
Hose

Fuel Tank L/H

Fuel Tank R/H

Fuel 7ilter

Fuel Filter (Ford)
(Fastened to fuel pump)
Fuel Line Complete with Fittings
KF06 - 04 PS

KF06 - 06 PS

Hose = 42" # B706 - 06
46 F - 10 x 06

48 F - 10 x 06

A

G-125 D-118 D-145

DD D

T

btk DD DN N R

b b b

bt bk DD b gt DD b RD b b b b

[ =

8 -8

67 Production




NOTES ¢






033

p1

01/01

HYDRAULIC STEERING CIRCUIT







036 p1 | 01/01

ELECTRICAL DIAGRAM, MODEL G125

22

:

O|0|0|0|0

J

O

O3 =0

GHI_SWIICH

izl







037 p1 | 01/01

ELECTRICAL DIAGRAM, MODELS D118 & D145

51

sliel{e]le}(e](e]

4011 ONT | LIFTING RING ON R

47  HOLDING THE REAR b ot Pt
SECTION ON THE RIGHT) OF THE MOTOR_
HAND SIBE




	versatile_models_D118_G125_D145_4WD_tractors_1967001
	versatile_models_D118_G125_D145_4WD_tractors_1967002
	versatile_models_D118_G125_D145_4WD_tractors_1967003
	versatile_models_D118_G125_D145_4WD_tractors_1967004
	versatile_models_D118_G125_D145_4WD_tractors_1967005
	versatile_models_D118_G125_D145_4WD_tractors_1967006
	versatile_models_D118_G125_D145_4WD_tractors_1967007
	versatile_models_D118_G125_D145_4WD_tractors_1967008
	versatile_models_D118_G125_D145_4WD_tractors_1967009
	versatile_models_D118_G125_D145_4WD_tractors_1967010
	versatile_models_D118_G125_D145_4WD_tractors_1967011
	versatile_models_D118_G125_D145_4WD_tractors_1967012
	versatile_models_D118_G125_D145_4WD_tractors_1967013
	versatile_models_D118_G125_D145_4WD_tractors_1967014
	versatile_models_D118_G125_D145_4WD_tractors_1967015
	versatile_models_D118_G125_D145_4WD_tractors_1967016
	versatile_models_D118_G125_D145_4WD_tractors_1967017
	versatile_models_D118_G125_D145_4WD_tractors_1967018
	versatile_models_D118_G125_D145_4WD_tractors_1967019
	versatile_models_D118_G125_D145_4WD_tractors_1967020
	versatile_models_D118_G125_D145_4WD_tractors_1967021
	versatile_models_D118_G125_D145_4WD_tractors_1967022
	versatile_models_D118_G125_D145_4WD_tractors_1967023
	versatile_models_D118_G125_D145_4WD_tractors_1967024
	versatile_models_D118_G125_D145_4WD_tractors_1967025
	versatile_models_D118_G125_D145_4WD_tractors_1967026
	versatile_models_D118_G125_D145_4WD_tractors_1967027
	versatile_models_D118_G125_D145_4WD_tractors_1967028
	versatile_models_D118_G125_D145_4WD_tractors_1967029
	versatile_models_D118_G125_D145_4WD_tractors_1967030
	versatile_models_D118_G125_D145_4WD_tractors_1967031
	versatile_models_D118_G125_D145_4WD_tractors_1967032
	versatile_models_D118_G125_D145_4WD_tractors_1967033
	versatile_models_D118_G125_D145_4WD_tractors_1967034
	versatile_models_D118_G125_D145_4WD_tractors_1967035
	versatile_models_D118_G125_D145_4WD_tractors_1967036
	versatile_models_D118_G125_D145_4WD_tractors_1967037
	versatile_models_D118_G125_D145_4WD_tractors_1967038
	versatile_models_D118_G125_D145_4WD_tractors_1967039
	versatile_models_D118_G125_D145_4WD_tractors_1967040
	versatile_models_D118_G125_D145_4WD_tractors_1967041
	versatile_models_D118_G125_D145_4WD_tractors_1967042
	versatile_models_D118_G125_D145_4WD_tractors_1967043
	versatile_models_D118_G125_D145_4WD_tractors_1967044
	versatile_models_D118_G125_D145_4WD_tractors_1967045
	versatile_models_D118_G125_D145_4WD_tractors_1967046
	versatile_models_D118_G125_D145_4WD_tractors_1967047
	versatile_models_D118_G125_D145_4WD_tractors_1967048
	versatile_models_D118_G125_D145_4WD_tractors_1967049
	versatile_models_D118_G125_D145_4WD_tractors_1967050
	versatile_models_D118_G125_D145_4WD_tractors_1967051
	versatile_models_D118_G125_D145_4WD_tractors_1967052
	versatile_models_D118_G125_D145_4WD_tractors_1967053
	versatile_models_D118_G125_D145_4WD_tractors_1967054
	versatile_models_D118_G125_D145_4WD_tractors_1967055
	versatile_models_D118_G125_D145_4WD_tractors_1967056
	versatile_models_D118_G125_D145_4WD_tractors_1967057
	versatile_models_D118_G125_D145_4WD_tractors_1967058
	versatile_models_D118_G125_D145_4WD_tractors_1967059
	versatile_models_D118_G125_D145_4WD_tractors_1967060
	versatile_models_D118_G125_D145_4WD_tractors_1967061
	versatile_models_D118_G125_D145_4WD_tractors_1967062
	versatile_models_D118_G125_D145_4WD_tractors_1967063
	versatile_models_D118_G125_D145_4WD_tractors_1967064
	versatile_models_D118_G125_D145_4WD_tractors_1967065
	versatile_models_D118_G125_D145_4WD_tractors_1967066
	versatile_models_D118_G125_D145_4WD_tractors_1967067
	versatile_models_D118_G125_D145_4WD_tractors_1967068
	versatile_models_D118_G125_D145_4WD_tractors_1967069
	versatile_models_D118_G125_D145_4WD_tractors_1967070
	versatile_models_D118_G125_D145_4WD_tractors_1967071
	versatile_models_D118_G125_D145_4WD_tractors_1967072
	versatile_models_D118_G125_D145_4WD_tractors_1967073
	versatile_models_D118_G125_D145_4WD_tractors_1967074
	versatile_models_D118_G125_D145_4WD_tractors_1967075
	versatile_models_D118_G125_D145_4WD_tractors_1967076
	versatile_models_D118_G125_D145_4WD_tractors_1967077
	versatile_models_D118_G125_D145_4WD_tractors_1967078
	versatile_models_D118_G125_D145_4WD_tractors_1967079
	versatile_models_D118_G125_D145_4WD_tractors_1967080
	versatile_models_D118_G125_D145_4WD_tractors_1967081
	versatile_models_D118_G125_D145_4WD_tractors_1967082
	versatile_models_D118_G125_D145_4WD_tractors_1967083
	versatile_models_D118_G125_D145_4WD_tractors_1967084
	versatile_models_D118_G125_D145_4WD_tractors_1967085
	versatile_models_D118_G125_D145_4WD_tractors_1967086
	versatile_models_D118_G125_D145_4WD_tractors_1967087
	versatile_models_D118_G125_D145_4WD_tractors_1967088
	versatile_models_D118_G125_D145_4WD_tractors_1967089
	versatile_models_D118_G125_D145_4WD_tractors_1967090
	versatile_models_D118_G125_D145_4WD_tractors_1967091
	versatile_models_D118_G125_D145_4WD_tractors_1967092
	versatile_models_D118_G125_D145_4WD_tractors_1967093
	versatile_models_D118_G125_D145_4WD_tractors_1967094
	versatile_models_D118_G125_D145_4WD_tractors_1967095
	versatile_models_D118_G125_D145_4WD_tractors_1967096
	versatile_models_D118_G125_D145_4WD_tractors_1967097
	versatile_models_D118_G125_D145_4WD_tractors_1967098
	versatile_models_D118_G125_D145_4WD_tractors_1967099
	versatile_models_D118_G125_D145_4WD_tractors_1967100
	versatile_models_D118_G125_D145_4WD_tractors_1967101
	versatile_models_D118_G125_D145_4WD_tractors_1967102
	versatile_models_D118_G125_D145_4WD_tractors_1967103
	versatile_models_D118_G125_D145_4WD_tractors_1967104
	versatile_models_D118_G125_D145_4WD_tractors_1967105
	versatile_models_D118_G125_D145_4WD_tractors_1967106
	versatile_models_D118_G125_D145_4WD_tractors_1967107
	versatile_models_D118_G125_D145_4WD_tractors_1967108
	versatile_models_D118_G125_D145_4WD_tractors_1967109

